
INSTALLATION INSTRUCTIONS
Attention : Do not tighten the screws until you have complete setup assembly.Parts List

A

B

C

D
E2

A

B

C

E1

A

B

E1

A 2pcs B 2pcs C 2pcs D 4pcs
E1   M6*35  12pcs

E1   M6*35  3pcs

E2   M6*20  16pcs

E2   M6*20  8pcs

F 2pcs G 1pcs

E1   M6*35  3pcs

2pcs   Stool


